
Wildfire and Forest Harvesting Effects on 

Natural Organic Matter: Implications to 

Drinking Water Treatability 

 

 

 

by 

 

 

Shoeleh Shams 

 

 

A thesis 

presented to the University of Waterloo 

in fulfillment of the 

thesis requirement for the degree of 

Doctor of Philosophy  

in 

Civil Engineering 
 

 

 

 

Waterloo, Ontario, Canada, 2018 

 

 

©Shoeleh Shams 2018 

 



 

ii 

Examining Committee Membership 

The following served on the Examining Committee for this thesis. The decision of the Examining 

Committee is by majority vote. 

 

External Examiner  Fernando Rosario-Ortiz 

    Associate Professor 

Department of Civil, Environmental, and Architectural Engineering 
[...]
Peleato et al., 2017) have been applied to understanding FEEMs, there is a stark absence of 



 

36 

multivariate analysis of broader NOM data. Given that several variables will likely be required 

to inform and develop universally predictive models for treatability metrics such as DBP-FP, 

the associated dispersion matrices will likely be too large to study and interpret, with too many 

pairwise correlations between variables that must be considered. Thus, more meaningful 

interpretation of the data requires them to be reduced—thoughtful selection of the best 

approaches (e.g., principal components analysis, factor analysis, etc.) is important, but beyond 

the scope of the present discussion. Regardless of the current absence of such models, the need 

to develop them is resoundingly clear; thus, there is also a corresponding need to further 

develop NOM characterization/fractionation techniques and include concurrent analyses using 

several different characterization/fractionation methods during field investigations of NOM 

character and reactivity. 

 

 



 37 

Chapter 3 

Comparative Assessment of NOM Surrogates for Evaluating the 

Potential for Disinfection By-product Formation, Distribution 

System Regrowth, and Membrane Fouling during Drinking Water 

Treatment 

3.1 Overview 

Control of the potential for 1) formation of regulated, disinfection by-products (DBPs), 

2) membrane fouling, and 3) distribution system regrowth during drinking water treatment are 

all challenges and that are associated with source water natural organic matter (NOM), which 

is typically described by dissolved organic carbon (DOC) concentration and character. A 

comprehensive understanding of DOC character before and after each treatment step is 

important in developing resilient treatment strategies that can minimize treatment challenges—

it is also important for assessing treatability needs in anticipation of or after landscape 

disturbances. Thus, this capacity is important for climate change adaptation, particularly in 

high quality, low DOC source watersheds. Here, several NOM characterization techniques 

were compared as proxy indicators for the removal of NOM attributes that contribute to the 

formation of regulated DBPs. NOM indicators of drinking water distribution system stability 

and membrane fouling also were evaluated. The relative potential for membrane fouling and 

distribution system regrowth was also examined. The unique contribution of this work is that 

1) several NOM characterization metrics were evaluated concurrently and 2) several key steps 

comprising conventional treatment as well as biofiltration were evaluated. These included the 

plant intake and post-sedimentation, post-ozonation, and post-GAC biofiltration steps at a full-

scale drinking water treatment plant. DOC, UV254, SUVA, hydrophobic fraction, and humic 

substances (HS) concentration (identified by liquid chromatography-organic carbon detection 

[LC-OCD]) correlated reasonably well with trihalomethane (THM) and haloacetic acid (HAA) 

formation potentials (FPs), whereas fluorescence index (FI) did not. The qualitative 

information about the humic/fulvic fractions indicated by fluorescence excitation emission 

matrices (FEEMs) was consistent with the aromaticity and hydrophobicity data. Thus, as 



 

38 

would be expected, metrics indicating NOM aromaticity and hydrophobicity were all 

reasonably precise predictors of DOC reactivity and formation of regulated DBPs—UV254 

demonstrated the best predictive capacity. Chemical pre-treatment (coagulation, flocculation, 

sedimentation) was critical for reducing both THM- and HAA-FPs as well as biopolymer, 

which can contribute to membrane fouling. Biofiltration also demonstrated the capacity to 

remove DBP precursors, biopolymers, and building blocks, as well as low molecular weight 

(LMW) neutrals in particular, whose presence favors bacterial regrowth and biofilm formation 

in drinking water distribution systems (Escobar et al., 2000; van der Kooij and van der Wielen, 

2014). This work underscores the continued need to further 1) develop relatively rapid and 

inexpensive approaches for assessing NOM contributions to various types of drinking water 

treatment challenges and 2) make recommendations regarding the most practical and 

informative metrics for use in evaluating drinking water treatability implications of 

increasingly variable or deteriorated source water quality resulting from climate change-

associated landscape disturbances. 

3.2 Introduction 

Dissolved organic carbon (DOC) is a key surrogate for natural organic matter (NOM) and is 

recognized as a critical water quality parameter that drives water treatment process design 

(MWH, 2012; Thurman, 1985). DOC concentrations and characteristics in water depend on 

watershed hydrological and biogeochemical processes, (Aiken and Cotsaris, 1995; Fabris et 

al., 2008; Krasner et al., 1996; Leenheer and Croué, 2003; Owen et al., 1995), and temperature 

(Leenheer and Croué, 2003). Accordingly, DOC levels and characteristics are subject to spatial 

and temporal changes (Pellerin et al., 2012; Spencer et al., 2008). Changes in DOC levels and 

characteristics may lead to challenges to water treatability such as 1) adverse impacts on taste, 

odor, and color (Leenheer and Croué, 2003); 2) membrane fouling (Amy, 2008; Brinkman and 

Hozalski, 2015; Lee et al., 2006); 3) increased potential for bacterial regrowth in distribution 

systems (Kaplan et al., 2005; van der Kooij and van der Wielen, 2014); 4) coagulation 

challenges (White et al., 1997; Edzwald and Tobiason, 1999; O’Melia et al., 1999; Yan et al., 

2008; Hohner et al., 2016); 5) increased disinfectant dosing requirements (Owen et al., 1993; 

Fabris et al., 2008); 6) increased potential of heavy metals complexation (Frimmel, 1998; Wu 



 

39 

et al., 2004; Waples et al., 2005; Deonarine and Hsu-Kim, 2009); and 6) increased DBP 

formation potential (DBP-FP) (Babcock and Singer, 1979; Singer, 1999; Kitis et al., 2002; 

Liang and Singer, 2003; Ates et al., 2007; Chen and Westerhoff, 2010). Each of these 

challenges is associated with certain fractions or characteristics of DOC. Thus, proper 

characterization of DOC before and throughout the treatment process is critical to better 

evaluation and development of appropriate, resilient treatment strategies. Enhanced 

coagulation and flocculation, followed by clarification (typically sedimentation) is the best 

available technology for DOC removal during drinking water treatment. Coagulation 

preferentially removes hydrophobic, aromatic DOC fractions with high molecular weight 

compared to aliphatic, hydrophilic fractions of low molecular weight (Collins et al., 1986; Kitis 

et al., 2002; Liang and Singer, 2003; Chow et al., 2004; Sharp et al., 2006; Soh et al., 2008). 

Post-coagulation adsorption with activated carbon has been suggested in situations where 

further removal of humic substances or lower molecular weight fractions of DOC that cannot 

be removed during chemical pre-treatment is required (Bond et al., 2011; Velten et al., 2011). 

Ozone can oxidize reactive organics to biodegradable compounds and therefore, application of 

ozonation prior to physico-chemical filtration is frequently suggested, with the additional 

recommendation of enabling biological filtration to enhance NOM removal—this is typically 

achieved by eliminating chlorination prior to filtration (Miltner et al., 1992; Chaiket et al., 

2002; Bond et al., 2011). Biofiltration is thought to remove biodegradable fractions of DOC 

that are primarily of lower molecular weight (Liao et al., 2017; So et al., 2017); however, 

substantial removal of large molecular weight DOC fractions such as biopolymers by 

biofiltration also has been reported (Rahman et al., 2014; Azzeh et al., 2015; Pharand et al., 

2015; So et al., 2017).  

The fractions of DOC that are not removed during water treatment can potentially react with 

chlorine and other disinfectants (chloramines, chlorine dioxide, and ozone) to form different 

classes of DBPs. Many of identified DBPs are considered to be cytotoxic, genotoxic or 

carcinogenic in laboratory animals (Plewa et al., 2002; Woo et al., 2002; Plewa et al., 2004) 

and are potential public health risks if ingested, inhaled, or dermally absorbed during 

swimming and showering/bathing (Richardson et al, 2002; WHO, 2006). THMs and HAAs 



 

40 

are the most prevalent DBPs and can represent a series of other chlorinated DBPs (WHO, 

2006). Therefore, these two groups are regulated worldwide to control the risks of exposure to 

chlorinated DBPs in general (WHO, 2006; Health Canada, 2008; USEPA, 2012).  

Accordingly, it is of critical importance to fully understand the changes of DOC levels and 

composition throughout treatment processes. This information will enable the identification of 

promising measurements/surrogates for DBP formation. NOM is a vast collection of ill-known 

organic compounds with diverse characteristics (Deb and Shukla, 2011) and various 

techniques and metrics have been developed to characterize its bulk and fractionated forms. 

Several investigations have focused on establishing relationships between DOC and DBP-FP 

and identifying DBP precursors. Most of these efforts have focused on raw (untreated) water; 

however, and the impacts of sequential individual treatment processes on the relationship have 

not been widely considered. Moreover, little effort has gone into comparing the information 

provided by different characterization techniques when describing the impacts of treatment on 

DOC composition at full-scale.  

The primary focus of this study was to evaluate methods for characterizing DOC and its 

fractions through the treatment process that contribute to regulated, chlorinated DBP 

formations, membrane fouling, and bacterial regrowth in the distribution system. Several 

characterization methods were evaluated and compared based on their potential to predict the 

formation of regulated chlorinated DBPs (THMs and HAAs). Biopolymers were used as an 

indicator of membrane fouling (Rahman et al., 2014; Yamamura et al., 2014) and LMW 

neutrals were used to evaluate the relative potential for microbial regrowth in the distribution 

system (Escobar et al., 2000; van der Kooij and van der Wielen, 2014). The utility of several 

DOC metrics for predicting THM-FP was evaluated using linear regression, consistent with 

previous investigations (Edzwald et al., 1985; Reckhow and Singer, 1990; Singer, 1999; 

Goslan et al., 2004; Ates et al., 2007; Wassink et al., 2011). These approaches are widely 

utilized because these DBP precursor materials are generally understood to be directly 

proportional to the by-products they form.  



 

41 

3.3 Materials and Methods 

3.3.1 Study Site and Sampling 

Samples were collected from Mannheim WTP, which is supplied by the Grand River in 

Kitchener, Ontario, Canada. The historical measured DOC concentrations in the intake water 

of the treatment plant typically range from 5 to 7 mg/L. The average raw water characteristics 

of DOC-associated parameters during this study are listed in Table 3-1. The average turbidity 

and pH of the raw water were approximately 7.3 and 3 NTU, respectively. No bromide was 

detected in the raw water during the study.  

The Mannheim WTP is a conventional drinking water treatment plant with a design 

capacity of 16 MGD and flow of 600 L/s. There, raw water is typically coagulated with 18 to 

24 mg/L polyaluminum chloride, flocculated, and then settled for approximately 50 minutes 

in two settling tanks of 1850 m3. Ozone is applied at 2 to 4.5 mg/L prior to biologically active 

granular activated carbon (GAC) filtration at hydraulic loading rates ranging from 7 to 10 m/h 

(corresponding to empty bed contact times [EBCTs] of 10 to14 min). The water is then 

disinfected with 40 mJ/cm2 ultraviolet (UV) light and chlorine with a dose of 6-7 and 12-13 

mg/L in summer and winter, respectively (to achieve a residual of approximately 1.0 mg/L). 

The treatment plant is divided into two parallel treatment trains (Train 1 and Train 2) (Figure 

3-1). The samples for this study were collected at the WTP intake, Train 2 post sedimentation, 

Train 2 post-ozonation, and the filter 3 and 4 (F3 and F4) effluent sampling locations. Both 

filters were operated in a biologically active mode and contained 1.3 m of GAC over 0.3 m of 

0.45-0.55 mm sand. The GAC was Filtrasorb 816 (coal based) with an effective size of 1.3–

1.5 mm and uniformity coefficient of 1.4. The GAC in F4 was replaced with virgin GAC 

immediately prior to this study, while the media in F3 were essentially exhausted, as they had 

been in use for seven months prior to the study. Therefore, F4 was understood to have more 

adsorptive capacity than F3. Eight sampling events occurred over eight months starting in 

November 2014. The Mannheim WTP product water is a mixture of treated water from both 

trains; as such, it was not evaluated herein because performance in the two treatment trains can 

vary. 



 

42 

 

Figure 3-1. Mannheim Water Treatment Plant Schematic. 

3.3.2 Analytical Methods 

Several characterization techniques were employed to analyze and characterize DOC in its 

whole and fractionated forms. In brief, DOC concentrations were measured as per Standard 

Methods (Method 5310B; APHA et al., 2012) using a Shimadzu TOC-VCPH TOC analyzer. 

UV254 was analyzed using a Hewlett-Packard 8453 spectrophotometer with a 1 cm quartz cell 

(Method 5910 B; APHA et al., 2012). Specific ultraviolet absorbance (SUVA [L/mg.m]) was 

calculated as the measured UV254 (m
-1) divided by the DOC (mg/L) (Edzwald and Tobiason, 

1999). Resin fractionation using Amberlite XAD-8® was utilized to isolate hydrophobic and 

hydrophilic fractions as described by Kitis et al. (2002). Liquid chromatography–organic 

carbon detection (LC-OCD) was used to characterize NOM fractions as defined by Huber et 

al. (2011). This technique employs a weak cation exchange column (250 mm × 20 mm, TSK 

HW 50S, 3000 theoretical plates) followed by a UV254 detector (UVD), an organic carbon 

detector (OCD), and an organic nitrogen detector (OND). ChromCALC, DOC-LABOR data 

processing software was used to quantify different NOM fractions (Huber et al., 2011). 

Fluorescence analyses were conducted using a Varian Cary Eclipse Spectrofluorometer. 

Fluorescence excitation-emission matrices (FEEM) were analyzed based on the method 

described by Peiris et al. (2010) and the data were interpreted based on a study by Chen et al. 

(2003). The excitation and emission ranges used were 200–400 and 300–600 nm, respectively. 

Fluorescence index (FI), defined as the ratio of emission intensity at the wavelength of 450 nm 

to that at 500 nm, both at the excitation of 370 nm (McKnight et al., 2001), was also calculated 

as a metric to characterize NOM. THM-FP was analyzed based on Standard Methods (Methods 



 

43 

5030B and 8260C; APHA et al., 2012) using GC/MS (Purge and Trap) on an Agilent 

Technologies 7890B -MS/5977A. HAA-FP and NDMA-FP were analyzed on a 

GC/MS/MS/CI Varian CP3800-MS/MS2000 (Saturn MS Ion Trap) analyzer. The method 

applied for HAA-FP analysis was USEPA Method 552.3 (USEPA, 2003). The analysis of 

NDMA-FP was conducted based on Standard Methods (Method 6410B; APHA et al., 2012) 

and an in-house method developed based on Blaise et al. (1994). 

3.3.3 Statistical Analysis 

Analysis of variance (ANOVA) was used to make inferences about the data. Predictions of 

THM-FP using NOM character were investigated using simple least squares linear regression. 

The significance and precision of the regression models were evaluated using customary 

approaches (i.e., p values obtained from ANOVA [Appendix A] and coefficients of 